SOCCER TABLE
ASSEMBLER INSTRUCTIONS

/

ITEM NO.: 6015.007

www.buffalo.nl



PARTS IDENTIFIER

#3 #4
Side panel End Panel Playfield Support Brace
2 pes 2 pes 1pe 2 pcs
#5 #6 #7 #8
Lef Leg Right Leg BeinPlatte B Leg Leveler
2 pcs 2 pcs 2 pcs 4 pcs
#9 #10 #11 #12

A

1 Player Rod - Red
1pe

B

2 Player Rod - Red
1pec

3 Player Rod - Red
1pc

5 Player Rod - Red
1pc

#15
1 Player Rod - Blue
1pec

#16

el

2 Player Rod - Blue
1pe

#17

#18

3 Player Rod - Blue
Tpe

5 Player Rod - Blue
1pc

#19

#20

@

Rod End Cap
8 pcs




#21 #22 #23 #24

Scorer 1/4" *1-1/4" Bolt 1/4* Washer T3.5X45mm SCREW
2 pcs 20 pcs 20 pcs 4 pcs

#25 #26 #27 #28

T3.5*19mm SCREW
4 pcs

(s>

T3.5*10mm SCREW
8 pcs

€,

Rod Bumpers
16 pcs

Plastic Rod Washer
16 pcs




Al
LL
—
0p)

#11&#128#138&#14
#15&H#168#178#18

STEP 2

™
al
LL
—
7))






STEP 7



#8
STEP 8




